
University of South Florida
Scholar Commons

Graduate Theses and Dissertations Graduate School

11-3-2016

Formation of Trihalomethanes (THMs) as
Disinfection by-Products (DBPs) when Treated
Municipal Wastewater is Disinfected with Sodium
Hypochlorite
Helene Kassouf
University of South Florida, hkassouf@mail.usf.edu

Follow this and additional works at: http://scholarcommons.usf.edu/etd

Part of the Environmental Engineering Commons

This Thesis is brought to you for free and open access by the Graduate School at Scholar Commons. It has been accepted for inclusion in Graduate
Theses and Dissertations by an authorized administrator of Scholar Commons. For more information, please contact scholarcommons@usf.edu.
[...]
According to Florida Administrative code 62-600.440, total chlorine residual should be at 

least 1 mg/L after a contact time of at least 15 min at peak hourly flow. Also, according to Florida 

Administrative code 62-600.440, if effluent wastewater has a concentration of fecal coliforms 

greater than 10,000 per 100 mL before disinfection, FDEP requires that the product of the chlorine 

concentration C (in mg/L as Cl2) and the contact time t (in minutes) be at least 120. Results showed 

that free chlorine residual was always above 1 mg/L in 15 min contact time for all chlorine doses 

and temperatures tested in this thesis. However, to be conservative, thesis conclusions and 

recommendations were based on the more stringent regulation: C*t ≥ 120 mg.min/L, assuming 

that the number of fecal coliform in NWRWRF wastewater effluent exceeds 10,000 per 100 mL 

prior to disinfection. The analysis showed that free chlorine residual for 6 mg/L was below the 

FDEP standard at all temperatures. At 16 °C and 23 °C, chlorine doses of 9 and 12 mg/L resulted 

in an appropriate free chlorine residual above the FDEP standard. However, a chlorine dose of 12 

mg/L was resulting in high residual, which means high THM would be expected. Therefore, at 16 



x 
 

and 23°C, 9 mg/L would be preferable. At 30 °C, only the chlorine dose of 12 mg/L met the 

standard at all contact times. 

As expected, free chlorine residual decreased with an increase in temperature from 23°C 

to 30°C. Surprisingly, the residual at 16°C was lower than residual at 23°C. The production of 

THMs increased with higher contact time in all the experiments completed. Chlorine dose didn’t 

have an effect on THM formation at 23°C, but it did at 30°C and 16°C, where THM concentrations 

were generally higher with the increase of chlorine dose. Temperature effect was noticed in most 

of the experiments, where THM production was usually higher at higher temperatures, except 

some cases where formation was similar for different temperatures. Chloroform, 

dichlorobromomethane, dibromochloromethane production ranges were respectively: 20-127 

μg/L, 18-59 μg/L, and 3-7 μg/L. Bromoform concentrations were not observed in this experiment 

at any temperature or chlorine dose.  

According to Florida Administrative code 62-302.530, Criteria for Surface Water Quality 

Classifications, the Florida Department for Environmental Protection (FDEP) set the following 

limits for THM concentrations in wastewater effluent to be as the following; 470 μg/L for 

chloroform, 22 μg/L for dichlorobromomethane, 34 μg/L for dibromochloromethane, and 360 

μg/L for bromoform. Experimental results on NWRWRF filtered effluent showed that only 

dichlorobromomethane exceeded the limits set by FDEP at about 30 min contact time for all 

temperatures and chlorine doses tested. However, according to Florida Administrative code 62-

302-400, proposed changes to the code have set higher DCBM limit of 57 μg/L. Chlorination 

would be recommended at NWRWRF if the DCBM regulated limit increases to 57 μg/L. The 

recommended chlorine dose would be 9 mg/L for water temperatures around 16–23 °C and 12 

mg/L for water temperatures around 30 °C. 



1 
 

CHAPTER 1: INTRODUCTION, MOTIVATION, AND OBJECTIVES 
 
1.1 Introduction 
 

Municipal wastewater consists of the sewage collected from houses, businesses, schools, 

and other institutions, from sources such as sinks, toilets, showers, and appliances. Typically, 

wastewater is transported via sewer pipes to a wastewater treatment plant (WWTP), where it is 

treated before it is discharged to a water body, such as river or bay.  Domestic wastewater typically 

contains high concentrations of solids organic matter, nutrients (nitrogen, phosphorus and 

potassium), pathogens, and other substances that lead to a decline in water quality if discharged 

without treatment (Hunter and Heukelekian, 1965). The goal at the wastewater treatment plant is 

to achieve a water effluent that represents acceptably low risk to human or environmental health. 

In order to attain that, wastewater treatment usually incorporates several stages, such as biological 

degradation of organic matter, sedimentation of suspended solids, removal of nutrients, and finally, 

disinfection to inactivate pathogenic microorganisms (Crittenden et al., 2012).  

Disinfection is a critical stage of the wastewater treatment plant processes. This step is 

usually the last one before discharge, where most waterborne pathogens are inactivated. The 

different types of microorganisms found in water are bacteria (such as Vibrio cholerae, Salmonella 

typhi, Escherichia coli), protozoa (such as Cryptosporidium, Giardia), viruses (such as Rotavirus, 

Poliovirus, Adenovirus), and helminth ova (such as Ascaris) (Tchobanoglous et al., 2014). Two of 

the most common techniques for disinfecting wastewater at centralized wastewater treatment 

plants are chlorine addition and exposure to ultraviolet light (UV).



2 
 

1.2 Motivation 
 

Chlorination and UV light disinfection both have advantages and disadvantages. 

Chlorination is the most widely used technique for wastewater disinfection since it meets all the 

characteristics for efficient and feasible treatment. It is soluble, stable, available, not expensive, 

simple and very effective against most of the pathogenic microorganisms (Tchobanoglous et al., 

2014). However, organic matter in water reacting with chlorine during the disinfection phase of 

water treatment can produce disinfection by products (DBPs) (Tang et al., 2013). Disinfection 

byproducts produced by chlorine disinfection include trihalomethanes (THMs) (chloroform, 

dichlorobromomethane, dibromochloromethane, bromoform) and haloacetic acids (Kovacs et al., 

2013). Also, chlorination leaves a chemical residual, which requires dechlorination before 

discharge to surface waters. 

THMs are hazardous products to the human health and environment. Humans are affected 

when treated wastewater is discharged, since the receiving water is used downstream as potable 

water supply. Also, they are impacted when reclaimed water is used as agricultural irrigation 

source (Krasner et al., 2009). DBPs are considered carcinogenic (bladder cancer) and they cause 

kidney and liver problems in humans (US EPA, 2009). Information on DBPs impacts on aquatic 

life is limited but some experiments were done on fish in order to predict DBPs effect on humans. 

These studies show that DBPs may result in development toxicity and chronic risks (cancer, 

neurological, heart, and reproductive problems) in Japanese madeka fish exposed to DBPs for a 

one-year or more (Teuschler et al., 2000). DBPs in effluent wastewater adversely affect the aquatic 

life directly and the human health indirectly. 

The second most common disinfection technique is UV light; at a wavelength between 200 

and 300 nanometers, it can alter the DNA of microorganisms, which inactivates them (Crittenden 

et al., 2012). Wastewater disinfection using UV has the significant advantage that it does not 



3 
 

produce DBPs or chemical residual, requires less space than chlorination, and there is no need for 

a dechlorination stage in the treatment process. However, this method has its complications, such 

as high electricity cost, maintenance requirements, no residual disinfectant (pathogens regrowth 

potential), lamp disposal issues (presence of mercury), and disinfection efficiency uncertainty in 

some cases of poor light transmission. Moreover, the UV light absorptivity is relatively high for 

wastewater with elevated dissolved and suspended solids concentrations, requiring accordingly 

high-energy input (Tchobanoglous et al., 2014). 

1.3 Site Description 
 

Hillsborough County’s Northwest Regional Water Reclamation Facility (NWRWRF) in 

Tampa, Florida receives 6.5 million gallons per day (MGD) of wastewater on average for 

treatment, with a permitted annual average daily flow rate of 10 MGD (Mulford, 2016).  

 
Figure 1.1: NWRWRF Process Flow Chart 
 

The influent wastewater goes through screening, where large objects are removed, then 

flows through grit chamber, where sand, dirt, and small stones are settled. After the preliminary 

treatment is completed, NWRWRF influent flows into Bardenpho process, which consists of the 

following five stages: fermentation basin for phosphorous release, primary anoxic basin for 

denitrification, aeration basin for BOD consumption, phosphorous removal, and nitrification, 

secondary anoxic basin for denitrification, and re-aeration basin for nitrogen gas stripping. 



4 
 

Following Bardenpho process, wastewater is sent to a secondary clarifier, where sludge is 

separated from effluent wastewater by gravity settlement, and alum is dosed for chemical 

phosphorous removal. Most of the settled sludge is sent back to the headworks and some is stored 

in sludge holding tank as waste activated sludge (WAS). Effluent travels to a deep bed filter and 

then disinfection process to inactivate pathogens before it is either stored as reclaimed water or 

discharged into Channel A, which flows to Rocky Creek, then to Old Tampa Bay.  

NWRWRF is currently applying the UV light technique for disinfection of the wastewater. 

However, because of the challenges associated with this method, the facility is considering a 

switch to chlorine disinfection using sodium hypochlorite (NaOCl).  In order to make such a 

decision, the county needs to know two key things: how much chlorine must be dosed to achieve 

sufficient disinfection, and how much DBP formation occurs at that chlorine dose. According to 

Florida Administrative code 62-302.530, Criteria for Surface Water Quality Classifications, 

Florida Department of Environmental Protection (FDEP) set limits for THM concentrations in 

wastewater effluent discharged to different types of surface waters. For NWRWRF, the applicable 

effluent limits are; 470 μg/L for chloroform, 22 μg/L for dichlorobromomethane, 34 μg/L for 

dibromochloro-methane, and 360 μg/L for bromoform. 

1.4 Objectives 

The overall research question to be addressed by this thesis is “Can NWRWRF switch to 

chlorine disinfection and meet regulatory compliance limits?” To answer this question, the specific 

objectives of this research are (1) to compare NWRWRF typical operating conditions and water 

quality to those of two nearby facilities (River Oaks and Dale Mabry Advanced Wastewater 

Treatment Plants) that currently employ chlorine disinfection, (2) to determine the chlorine 

demand of treated effluent from NWRWRF, (3) to quantify the DBP formation potential of treated 



5 
 

effluent from NWRWRF, and (4) to determine the effects of temperature, reaction time, and 

chlorine dose on chlorine demand and THM formation. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 



6 
 

CHAPTER 2: LITERATURE REVIEW 
 
2.1 Wastewater Treatment 

Untreated wastewater can have large impact on human health and environmental safety. 

Until the early 1900s, wastewater was discharged untreated to the receiving water bodies in the 

United States. Diseases resulting from this activity raised the concern and need for more 

considerate wastewater management (Tchobanoglous et al., 2014). Wastewater became a 

significant environmental problem with the increase of population density over the years (Akpor 

and Muchie, 2011). Wastewater constituents that should be removed include: solids, heavy metals 

(such as arsenic, cadmium, Iron, lead…), substances that exert high oxygen demand such as 

biochemical oxygen demand (BOD) and chemical oxygen demand (COD), toxic organics, 

nutrients such as nitrogen and phosphorus, and microorganisms (Akpor and Muchie, 2011). If 

wastewater is left with no treatment, organics can decompose and produce greenhouse gases to the 

atmosphere, pathogens can cause diseases and put humans and aquatic life at risk, and excess 

nutrients can lead to rapid growth of algae, which decompose causing hypoxic conditions and can 

also block the sunlight and can be toxic (Tchobanoglous et al., 2014). Moreover, the breakdown 

of organics leads to oxygen depletion (hypoxia) in water, which may cause death of aquatic 

animals and plants (Hamilton et al., 1995). For these reasons, municipal wastewater is typically 

conveyed through a sewer system to a centralized wastewater treatment plant (WWTP), where it 

is treated to acceptable standards prior to discharge into the environment. WWTP consists of 

several processes for treatment, where disinfection is usually the last one before the effluent is 

discharged into a water body. 



7 
 

Disinfection can be accomplished using different techniques such as chlorination, 

ultraviolet (UV) light, ozone, peracetic acid, or peroxone. According to the US EPA (1998), 

chlorination is an effective method that will kill more than 99 percent of harmful microorganisms, 

but this technique will require one more step before surface water discharge, which is 

dechlorination, since chlorine is toxic to the aquatic life. Moreover, chlorine reacts with natural 

organics in the wastewater and surface water that produce DBPs that are harmful to the 

environment (Tang et al., 2013). UV light disinfection doesn’t produce disinfection by-products 

(DBPs) or residual (Tchobanoglous et al., 2014), but it is only effective with low turbidity water 

to prevent lamps fouling and to permit adequate light transmission (WEF, 2009). Ozone is a very 

effective disinfectant, needs shorter contact time than chlorine, but it produces DBPs such as 

bromate, present safety concerns, and it is relatively expensive (Tchobanoglous et al., 2014). 

Peracetic acid (PAA) is a disinfection chemical agent newly introduced to wastewater treatment. 

PAA is a stronger disinfectant than chlorine and it is effective against a wide range of pathogens. 

However, PAA leads to increase in the organic concentration in wastewater due to PAA 

decomposition to acetic acids (AA), which may lead to microbes’ regrowth (Kitis, 2003).  DBPs 

produced by PAA are acetic acid CH3COOH, O2, CH4, CO2 and H2O and their concentrations are 

low to be toxic (Tchobanoglous et al., 2014). Peroxone disinfectant is a mix of ozone or UV light 

with hydrogen peroxide. Reactions between ozone and hydrogen peroxide, or UV light and 

hydrogen peroxide produce hydroxyl radical (OH), which is a very strong disinfectant 

(Tchobanoglous et al., 2014). The two most commonly used techniques for wastewater treatment 

are chlorination and UV light. 

 
 



8 
 

2.2 Chlorination for Disinfection of Wastewater  

2.2.1 Different Forms of Chlorine  
 

Chlorine is a chemical agent with a high oxidation power that can inactivate 

microorganisms in wastewater (Murphy, 1985). Chlorine is introduced to the water in the 

following forms: calcium hypochlorite (Ca(OCl)2), sodium hypochlorite (NaOCl), chlorine 

dioxide (ClO2), or chlorine gas (Cl2) (Crittenden et al., 2012).  When chlorine is added as Cl2 gas 

or liquid hypochlorite, hypochlorous acid (HOCl) is formed, which is a strong disinfectant. 

Chlorine compounds can be classified as free or combined chlorine. According to Crittenden et al. 

(2012), in the absence of ammonia, chlorine holds its HOCl /OCl- form which is considered free 

chlorine. However, in the presence of ammonia (NH3), hypochlorous acid reacts with the ammonia 

and form chloroamines, which is called combined chlorine (Tchobanoglous et al., 2014). 

According to Crittenden et al. (2012), if ammonia is present in the wastewater, it can react with 

HOCl and produces chloramines. The reaction between HOCl and NH3 produces 

monochloroamine (Eq.1):  

NH3+HOCl  NH2Cl (monochloramine) + H2O 

HOCl reacts with monochloroamine and produces dichloroamine (Eq.2):  

NH2Cl+ HOCl  NHCl2 (dichloramine) + H2O 

Also, a reaction between HOCl and dichloroamine can occur, which results in trichloroamine as a 